Y —

PARTS LIST
IN—Y) X

LCWN-28BL

=1

SEIKO SEWING MACHINE CO., LTD.







H X

CONTENTS

Page
ﬁ*&\ J:*&\ *ﬁiEjJ/{_ ''''''''''''''''''''''''''''''''' 11 2
FACE PLATE, ARM TOP COVER, ROCK SHAFT COVER
E*ZF‘ J:EE """""""""""""""""""""""""""""" 31 4
THREAD TAKE-UP LEVER, ARM SHAFT
% N ?ﬁi& ''''''''''''''''''''''''''''''''''''''' 51 6
FOOT LIFTING LEVER, PRESSER BAR
jj7s -FEE ___________________________________________________ 7, 8
HOOK, HOOK DRIVING SHAFT
BEYEB EYBE 9, 10
FEED BASE, FEED ROCK SHAFT
SHELA B 1,12
NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT
S 2 13, 14
THREAD TENSION
-3 0=~ 15, 16
KNEE LIFTER MECHANISM
R =R 17, 18
BELT GUARD
-1 19, 20
ACCESSORIES
BB EFEE G TIaY) oo 21, 22
AUTOMATIC FOOT LIFTER MECHANISM (OPTION)
TEMRB (A TIAY) e 23, 24
AIR PRESSER MECHANISM (OPTION)
F—SEE 25

GAUGE PARTS




FACE PLATE, ARM TOP COVER, ROCK SHAFT COVER




iR, LAk, a7/ —
FACE PLATE, ARM TOP COVER, ROCK SHAFT COVER

HaES

Bz

=
No. PARTS Mo | QT T % DESCRIPTION
1 134702 1 R FACE PLATE
2 |8093 1 HEiR1E SCREW 9/64X40
3 119098 1 EHRIE(T) SCREW 9/64X40
4 113436 1 L BED HINGE
5 |13440 8 | MFE LKL SCREW M6X1 L=12
6 |17602 1 i ARM TOP COVER
7 |15007 7 | L SCREW 9/64X40 L=10
8 11007 1 HERER OIL LEVEL INDICATOR
9 |15004 1 B O ARVE ) GASKET
10 |36708 1 KFEH/N— THREAD TAKE-UP COVER
11 |6031-02 1 Rl SCREW  11/64X40 L=9
12 |15057 1 HHERAY 1V OIL REGULATING DIAL
13 |8009 1 Rl SCREW
14 |15061 1 HoREmE Y OIL REGULATING PIN
15 | 15058 1 48 H A B OIL REGULATING STUD
16 |15059 1 fAhEmR )y OIL REGULATING STUD SPRING
17 |10551 1 RIFHZ THREAD TAKE-UP LEVER OIL GUARD
18 |3052 1 fal SCREW 9/64X40 L=4.5
19 |15086 1 R E AR (S 42 OIL CONTROL SPRING
20 |15007 1 fal SCREW 9/64X40 L=10
21 [11142 1 Ty — WASHER
22 111004 1 HERETREY OIL REGULATOR
23 110597 1 RC SCREW 1/8X40 L=3.3
24 |15034C 1 EZ—ILFa—7 i OIL TUBE AND OIL WICK COMPLETE
25 |13754C 1 E-— )L Fa—7-fil OIL TUBE AND OIL WICK COMPLETE
26 |30022 1 957 OIL TUBE CLAMP
27 15087 1 t_—)wvrj’#z OIL TUBE RETAINER
28 16333 1 Rt SCREW 9/64X40 L=6.5
29 |13755 1 J:imqﬂFaﬁ%ml/%‘*,m/vrj" OIL PIPE
30 [13335 1 R— HOLE PLUG
31 |30046 1 —x%?u:&mt: SCREW M4X0.7 L=4
32 48005 1 TEhh/ N — ROCK SHAFT COVER
33 |15036 1 L HINGE
34 16339 6 | EHFiEHRL SCREW 1/8X44 L=4
35 20007 1 HEhH/ A —/ R ROCK SHAFT COVER SPRING
36 |100206 2 | kHRL SCREW 1/8X44 L=6
37 |48013 1 & 7 ¥ COVER FIX STICK
38 [4137 2 | EE#EFVE NUT M4
39 |15038 1 Abw/Ss—T L RUBBER
40 |13006 1 el BED CLAMP
41 [19403 1 BiEHHRL SCREW 1/4X28 L=5.4
42 113388-A 1 ARV SCREW M6X1 L=20
43 113008 1 Iy y— WASHER
44 113661 1 EZLRE&E)/4) SLIDE PLATE (RIGHT), (1/4)
45 113672 1 EZLIRERN (FH7I (1/4) GUIDE PLATE (RIGHT, FRONT), (1/4)
46 [13673 1 ELRERN(RR)(1/4) GUIDE PLATE (RIGHT, REAR), (1/4)
47 113023 4 | Bl SCREW 3.4X36 L=8
48 113652 1 EiR(1/4) THROAT PLATE, (1/4)
49 |13710 2 | Bt SCREW 11/64X32 L=10
50 |13660 1 ZLIR(E)(1/4) SLIDE PLATE (LEFT), (1/4)
51 |13670 1 EZLIRER(E7T) (1/4) GUIDE PLATE (LEFT, FRONT), (1/4)
52 13671 1 EZLIRERN(ER)(1/4) GUIDE PLATE (LEFT, REAR), (1/4)
53 |13384 4 | Bat SCREW 9/64X40 L=8
54 |13684 2 | VU CYLINDER SIDE PLATE
55 |6031-02 10 | 42l SCREW 11/64X40 L=9
56 13686 1 ) F—hN— CYLINDER COVER
57 13073 2 | EFEY PIN
58 13691 1 )R —2H HOOK SADDLE (LEFT) BASE
59 |13687 2 | Bt SCREW 13/64X32 L=72
60 |90625 2 | Tuiy— WASHER
61 13829 1 TEARTT HOOK DRIVING SHAFT BEARINNG




R, L
FTHREAD TAKE-UP LEVER, ARM SHAFT




R, L&

FTHREAD TAKE-UP LEVER, ARM SHAFT

HaES | A o
No. PARTS No.| QTv T % DESCRIPTION
1 |15013 1 | XiEEY THREAD TAKE-UP LEVER HINGE STUD
2 117098 1 | lkHRL SCREW M6X1 L=8
3 11042 1 | REEVHS OIL WICK
4 116404 1 | X THREAD TAKE-UP LEVER
5 115026 1 | XEfEZE THREAD TAKE-UP LEVER DRIVING STUD
6 10728 1 | XIEfEEmS OIL WICK
7 110528 1 | $HEI500 NEEDLE BAR CONNECTING LINK
8 110523 1 | #8059 NEEDLE BAR CONNECTING LINK STUD
9 |10524 1 | lkHRL POSITION SCREW 6.75X24 L=6.5
10 | 70016 1 | lkHRL SCREW 6.75X24 L=4.5
1110726 1 | 8ISVl OIL WICK
12 36006 1 | 9529F— 3 hi NEEDLE BAR CRANK
13110521 1 | frERDHRL POSITION SCREW 6.75X24 L=20
14110522-A | 1 | hLikdHRL SCREW 6.75X24 L=14
15110563 1 | LEHRTAZILTYS v— WASHER
16 | 19504 1 | EEhARE SCREW 5/16X28 L=6
17 113568 1 | E&h ARM SHAFT
18 (10724 1| LEHS OIL WICK
19 | 70007 1 | LEFiAgIL ARM SHAFT BUSHING (FRONT)
2010725 4 | )Lk OIL FELT
21113387 1 | LEghfEARIL ARM SHAFT BUSHING (MIDDLE)
22117098 1 | kHRL SCREW M6X1 L=8
23113074 1 | LERT7YLTH5—R ARM SHAFT BALL BEARING ADAPTER
24113361 1 | LEART7YTHhS5— ARM SHAFT BALL BEARING ADAPTER SLEEVE
25 [23637 2 | al SCREW 1/4X28 L=7.5
26 |10567 1 | EE8RT7YLS ARM SHAFT BALL BEARING
2710568 1 | BaLUVY BALL BEARING RETAINING RING
2810569 1 | EXNLT—1)— ARM SHAFT CONNECTING BELT PULLEY (UPPER)
29 [10571-G | 1 | #al SCREW 6.75X24 L=20
30[10524-G | 1 | #al SCREW 6.75X24 L=6.5
3110570 1 |4l SCREW 6.75X24 L=14.5
32|15162-A | 1 | KT—1— MACHINE PULLEY
3310576 1 | ¥l SCREW 15/64X28 L=21
34110579 1 | ¥l SCREW 15/64X28 L=20
3519505 1 | 7—=)—#LHl SCREW 11/32X28 L=11
36 |13749 1 | B4 R)LE ARM SHAFT CONNECTING BELT
37 | 13407 1 | BAZIL SPLIT BUSHING
3819415 1 |l SCREW 1/4X28 L=20
3916706 1 | Fvybk NUT 1/4X28
40 |10574 2 | T=U—=)y5 BELT PULLEY SPRING FLANGE
4114052 1 | RILMH—FIyv— WASHER
42 117098 1 | kHRL SCREW M6X1 L=8.0
43115038 1 | T4 RUBBER
44119417 1EHRl SCREW M6X1 L=6.5




5., HAE

FOOT LIFTING LEVER, PRESSER BAR




5. HzE
FOOT LIFTING LEVER, PRESSER BAR

HeES | EH o
No. PARTS No.| QTv T % DESCRIPTION
1 [13056-A| 1 | B FOOT LIFTING LEVER
2 119403 1 | Bl SCREW 1/4X28
3 |25675-01| 1 | <&Y(235mm) CHAIN 235MM
4 125223 1 |l SCREW 1/4X28 L=29
5 |25675-02| 2 | SHv CHAIN WITH HOOK
6 |13059 1 | Bldta SPRING
7 |17606 1| HAERERLC P/BAR REGULATING SCREW
8 |17605 1 | BAsERl THUMB SCREW 1/2X28
9 | 17604 1 | @Rlryk NUT 1/2X28
1017608 1 | B|ABRTYTEY SPRING PIN
11117607 1 | BAERTYT0N) SPRING
12110540 1 | WA PRESSER BAR
1318648 1 | BABERT)T PRESSER BAR SPRING
14118479 1 | WxEasE PRESSER BAR LIFTING BRACKET
15119518 1 |l SCREW 11/64X40 L=14
16 |10546-A | 1 | BABEHEETIR TENSION RELEASE SLIDE
17110547 1 | BAEREETHRIER TENSION RELEASE SPRING
1818478 1 | BABEERN PRESSER BAR POSITION GUIDE BRACKET
19 135999 1 |l SCREW M6X1 L=6
2036729 1 | ERNE PRESSER BAR POSITION GUIDE
2128043 1 |l SCREW M6X1 L=11
22117609 1T | HAETAL PRESSER BAR BUSHING (LOWER)
2328043 1 |l SCREW M6X1 L=11
24110548-A | 1 | HAFERIRNILDE LIFTING BRACKET GUIDE BLOCK
2519408 1 |t SCREW 1/4X28 L=17.5
26 |15111 1 | F7EY PIN
2734828 1 | KOFEREVRL SCREW
2834717 1 | <DFERHDT— BELL CRANK STUD COLLAR
29134719 1 | K<OFERNR B/C STUD GUIDE PLATE
3034720 2 | <DFEARL SCREW M6X1 L=12
31|34718 1 | K<OFERNRE B/C STUD GUIDE BLOCK
32130601 2 | <DOFEAREL SCREW M5X0.8 L=10
3310659 1 | Bz EFL/— PRESSER BAR LIFTER
34110660 1 |z EHFLN—E>RL HINGE SCREW 4.5X32 L=7.5
3510185 1 | s8z0/4) LIFTING PRESSER FOOT (1/4)
36 10937-01) 1 | Z4>H—H—F(1/4) FINGER GUARD (1/4)
3710749 1 |4l SCREW 3.4X36 L=11
3810677 1 | 9ydy— WASHER




h<. THh
HOOK, HOOK DRIVING SHAFT

46<




h<. T
HOOK, HOOK DRIVING SHAFT

HaES | A o
No. PARTS No.| QTv T £ DESCRIPTION
1 | 15041 2 | RE> BOBBIN
2 113719 2 | A< ($R) HOOK COMPLETE
3 112105 2 | at SCREW 3.4X36 L=27
4 113832 2 | REVHS—RA—T+— BOBBIN CASE OPENER
5 | 13712 2 | A—TF+—ER LEVER FULCRUM WITH STUD
6 | 13714 2 | /NAHER SLIDE BLOCK
7 | 8040 2 | Al ADJUSTING SCREW 9/64X40 L=8
8 | 13726 1 | AvxEH) HOOK SADDLE (RIGHT)
9 | 13717 4 | fal SCREW 13/64X32 L=16.5
10| 13037 4 | Ty — WASHER
11113715 2 | A”EEITILR OIL FELT
12113718 2 | AL B AR HOOK SADDLE BUSHING
13| 8097 2 | at SCREW 15/64X28 L=5
14113734 2 | HhIWEUVN) HOOK BEVEL GEAR
1513735-A| 2 | Twiv— WASHER
16 | 13733 2 | AhIEE(K) HOOK DRIVING BEVEL GEAR
17| 17019A 6 | al SCREW 1/4X40 L=7.5
1813746 1 TERRTAZIL HOOK DRIVING SHAFT (FRONT)
19117098 1 | fal SCREW M6X1 L=8
20| 13362 1 | DéHE STOP WHEEL
21| 23634 1 | Al SCREW 1/4X28 L=6
22| 23637 1 | al SCREW 1/4X28 L=7.5
23113747 1 | #HLKREY LOCK STUD
24| 15076 1 | BEY SPLIT PIN
25| 13047 1 | LREVRTYY SPRING
26| 13748 1 | LAREVEE LOCK STUD SOCKET
27 | 20254 1 | TeEhhs5— HOOK DRIVING SHAFT COLLAR
2813085 2 | 2l SCREW 13/64X32 L=4.3
29113029 1 | TEHRIZRAZIL HOOK DRIVING SHAFT (REAR)
30| 17098 1 | fal SCREW M6X1 L=8
3113682 1 | T4 HOOK DRIVING SHAFT
32|13424-01] 1 | FR)LT—1)— ARM SHAFT CONNECTING PULLEY (LOWER)
3310574 1 | F—)—yryg BELT PULLEY SPRING FLANGE
3410611 1 | FTRILNT—1) =4 SAFETY CLUTCH COLLAR
35|10612 2 | xat SCREW 1/4X32 L=10.5
36| 10617 1 | TRILRT—1)—IMTT STOP PLATE
3725626 1 | FRILNT—1)—iNESE RATCHET CONNECTION LINK
3810620 1 | TRILNT—1—ZEIEY SPLIT PIN
3910616 1 | TRILNT—)—#& STOP PLATE
40| 10613 1 | TRILNT—)—H&EY LEVER HINGE STUD
41110615 1 | TRILNT—)—tRIE4a SPRING PLATE
42 110619 1 | TRILNT—=)—=RTYG5 SPRING
43110614 1 | EVOEY HINGE PIN
44110581 2 | at SCREW 7/32X32 L=7
45113640 1 | h<xE(E) HOOK SADDLE (LEFT)
46 | 13640C 1 | AvxE(E)-RUHE HOOK SADDLE (LEFT) WITH SCREWS
47113726C 1 | hwxE &) -RLMAE HOOK SADDLE (RIGHT) WITH SCREWS
48 |1 10722 1 | 7Lk OIL FELT




&Y T E . EYEH
FEED BASE, FEED ROCK SHAFT




EY T EEYEH

FEED BASE, FEED ROCK SHAFT

HaES | A o
No. PARTS No.| QTv T £ DESCRIPTION
1| 17061 1 | LA—E>RL FEED REVERSE LEVER SHAFT
2 113730 1 | FEYEER STITCH LENGTH DIAL
3 | 7041 4 | AL SCREW 1/8X44 L=7
4113417 1 | ZYERE/4T FEED ADJUSTING PIPE
5113416 1 | ZYRETO—L vk KNURLING TOOL
6 | 18027 1 | EFYREL/NN— REVERSE FEED LEVER
7 118028 2 | Bal SCREW M5X0.8 L=5
8 | 8157 1 | LIN—=RTYy SPRING
9 |8158 1 L/\—R—)L BALL
10| 13727C 1 | EYaykR($8) FEED ROD COMPLETE
11| 13402 1 | EYAHL FEED ECCENTRIC
12| 13410 1 | EYavkryoy FEED ROD DRIVING SLIDE BLOCK
13| 13728 1 | EYAYER FEED ROD
141 13411 1 | FYAYFER FEED ROD GUIDE BLOCK
15| 13413 1 | FEYOyFERL—IL FEED REGULATOR
16| 19508 2 | at SCREW 1/4X40 L=5.5
17| 10722 1 | 2=k OIL FELT
18110723 1 | ZzILMBREZ HOLD-DOWN SPRING
191 11069 1 | ZzLk OIL FELT
20| 13412 2 | Z2z)Lk OIL FELT
21| 8044 2 | al SCREW 1/8X44 L=6
22| 27177 1 | 2l \ SCREW M5X0.8 L=16
23110806 1 | 1Ny HLINN—RTYY FEED REVERSE LEVER SPRING
24| 13419 1 | LIN—RT) 5} SPRING HOOK
25| 15076 1 | EEY SPLIT PIN
26| 13395 1 | EYEh=5FE FEED ROCK BELL CRANK
27113078 1 C SCREW 7/32X32 L=13
281 13396 1 | REEral SCREW M8X1.25
29| 13397 1 | REEtaLFvhk NUT M8X1.25
30| 10726 1 | KEERUHE OIL WICK
31| 13721C 1 | ZYETEERNGEE) FEED BASE GUIDE COMPLETE
32| 13722 1 | 2Ytrs FEED BASE
33| 13721 1 | EYEEER FEED BASE GUIDE
34113723 1 | EYEETRUKR FEED BASE ADJUSTING PLATE
35| 10650 2 | al SCREW 3.4X36 L=6
36| 13653 1 | E=YEE(/4) FEED DOG (1/4)
37| 10561 1 | al SCREW 11/64X32 L=6.5
38| 13751 1 | FYERAMY/S—YY STOPPER RING
39| 100724 1 | 4l SCREW 11/64X40 L=6
40| 13136 1 | 7Lk OIL FELT
41113725 1 | EYETHA FEED LIFTING CAM
421 13031 1 | 12l SCREW 13/64X32 L=4.7
43| 13085 1 | fal SCREW 13/64X32 L=4.3
44113742 1 | ZYETEEARANLE GUIDE ROLLER
45| 13741 1 | EEY GUIDE ROLLER PIN
46| 13743 1 | fal SCREW 9/64X40 L=5
47113739 1 | AEELUZE GUIDE ROLLER PIN BRACKET
48113740 2 | xal SCREW 9/64X40 L=7
49| 13724 1 | ZYETEEREY HINGE PIN
50| 0148-H 1 | ZziLk OIL FELT
511 13736-A| 1 | :*£Y&Eh FEED ROCK SHAFT
52| 13365 1 | al SCREW M4X0.7 L=9
53| 13029 1 | FEYEHARIL FEED ROCK SHAFT BUSHING
54| 17098 1 | 2al SCREW M6X1 L=8
55| 20254 1 | EYEHHT— FEED ROCK SHAFT COLLAR
56| 13033 1 | fal SCREW 13/64X32 L=5
57| 13080 1 | ZzILk OIL FELT
58| 13683 1| =Y EhER S FEED SHAFT SUPPORT
59| 38136 1 C SCREW M4X0.7 L=4
60| 13739C 1 | AEEZE (FH) GUIDE ROLLER PIN BRACKET COMPLETE

10




L e, a
NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT

11



HETo.

NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFTVER

HaES | A o
No. PARTS No.| QTv T £ DESCRIPTION
1 [10772C 1 | EEREOyR(HE) LIFTING ECCENTRIC CONNECTION COMPLETE
2 [10772 1 | EEsEOYR LIFTING ECCENTRIC CONNECTION
3 [10773 1 | =—KILR7YYS NEEDLE BEARING
4 117100 1 | PHX ETHL LIFTING ECCENTRIC
5 |10566 2 |xl SCREW 1/4X32 L=5.5
6 |11879 1 | X ETHLNS— LIFTING ECCENTRIC COLLAR
7 [10573 2 |4l SCREW 7/32X32 L=11
8 19419 1 | L THLERESE LIFTING ECCENTRIC CONNECTING CRANK
9 19420 1 |l SCREW 1/4X28 L=16
10 |10775 1 | BEHFOYRERRL SCREW 7/32X32 L=22
1110703 1 | 7ysv— WASHER
12110774 1 | BEgEOyR 4T LIFTING ECCENTRIC CONNECTION COLLAR
13110776 1 | EFEOYREgEFy WING NUT
14 119425 1| g LIFTING ROCK SHAFT
15]10514 2 | HEEARIL LIFTING ROCK SHAFT BUSHING
16 [16709 1 | #EEE Rl SCREW 1/4X28 L=9.5
1719516 1 | #EEE Rt yk NUT 1/4X28
1810728 1|l OIL WICK
19 |10558C 1 | <DFEtYhk LIFTING BELL CRANK COMPLETE
20 [10557 1 | <DFEFE(K) LIFTING BELL CRANK LINK
21110558 1 | <D=F LIFTING BELL CRANK
22110556 1 <0)+ EfE (/) VIBRATING PRESSER BAR CONNECTING LINK
23118480 1 SCREW 11/64X40 L=8
24115118 1 ¢sz1’ut&>ﬁ1%’:ﬂ VIBRATING PRESSER BAR SLIDE BLOCK
2517610 1 | Bz & VIBRATING PRESSER BAR
26 |10285C 1 | BEZERLCH) (1/4) VIBRATING PRESSER FOOT WITH SCREW (1/4)
27 10662 1 |4l SCREW 5/32X40 L=6.5
28|10553-A | 1 | I AT T VIBRATING PRESSER BAR EXTENSION
29 [10554 1 | Rz RT)5 VIBRATING PRESSER BAR EXTENSION SPRING
30 [15060 1 ALt SCREW 5/16X24 L=16
31 [15547C-A| 1 | &L & (#0) NEEDLE BAR ROCK FRAME COMPLETE
32|15547-A | 1 | ¢tHEx S NEEDLE BAR ROCK FRAME
3310955 1 | &t NEEDLE BAR
34111875 1 | &L EEY PIN
3510525 1 |4l SCREW 6.75X24 L=9
3610726 1| A OIL WICK
37 |25637 1 | 5 NEEDLE BAR CONNECTING STUD
3813365 1 |l SCREW M4X0.7 L=9
3910726 L I OIL WICK
40 [15031 1| OIL WICK
4115117 1 | Ik 1EDHR SLIDE BLOCK PLATE
4218100 2 |l SCREW 9/64X40 L=6.5
43 [10560 1 |M45—L NEEDLE BAR ROCK FRAME POSITION BRACKET
44 10561 1 |4l SCREW 11/64X32 L=6.5
45111876C 1 | EEYEE RE(AESR) SLIDE BLOCK COMPLETE
46 11877 1 | EXVEAE SLIDE BLOCK
47111876 1 | EEVUEEVRL SLIDE BLOCK STUD
48 (10581 1 |4l SCREW 7/32X32 L=7
49 10578 1 | EEYE NEEDLE BAR ROCK FRAME ROCK SHAFT
50 13737 1| &S ROCK SHAFT CRANK
51 (19408 1 |+l SCREW 1/4X28 L=17.5
52 (13731 1 | E&oyR ROCK SHAFT CRANK CONNECTION
5313363 1 | /MRl SCREW 1/4X28 L=12
54 116706 1 J\Eﬁnw-vh NUT 1/4X28
55110728 1 oy OIL WICK
56 [NO122 2 £+ DPX17 #22 NEEDLE DPX17 #22
57 |25670-04| 1 fﬂﬁk(nbﬁ)m /4) NEEDLE CLAMP WITH SCREW (1/4)
58 |B140553 | 2 SCREW 1/8X40 L=4.5
59 |25637C 1 fﬂ%#}%(%ﬂ) NEEDLE BAR CONNECTING STUD. COMP.

12




Nk
THREAD TENSION

13



*HT

THREAD TENSION

HaES | A o
No. PARTS No| QTv T % DESCRIPTION
1 140431 1 | AFIR TENSION BRACKET
4 130011 1 | E—HF4#E A TENSION STUD (FIRST, A)
5 131012 1 | £—8F4% (B) TENSION STUD (FIRST, B)
6 10652 2 | E—HFHETFT Y H TENSION STUD (FIRST) NUT
7 120224 4 | S—FAFL TENSION DISC (FIRST)
8 120226-01| 2 | @mERXTY VY TENSION SPRING
9 120225 2 | E—3HFO—Lv b TENSION THUMB NUT (FIRST)
10|B145446 | 4 | RFAF0L TENSION DISC
11]B159805 | 2 | RFFMT X TENSION DISC PRESSER
12|BS07490 | 2 | i@&RX T 45 TENSION SPRING
1328206 2 | B—Ly PR BFYyIN— REGULATING THUMB NUT WASHER
14|B149566 | 2 | O—L vy k+ v k REGULATING THUMB NUT
15 |40451 1 | RFAF#E TENSION STUD
16 (10793 1 | 2P BHEKREY (5|) TENSION RELEASING PIN (SHORT)
17 [40452-01] 1 | xR HHERE Y () TENSION RELEASING PIN (LONG)
18 |40434 1 | 2 501K TENSION RELEASING PLATE
19119422 2 | xR0 5HMERL HINGE SCREW ~ 9/64X40
20 40463 1 | RBIRTY VT8 THREAD CONTROLLER STUD
2110689 1 | R51RTY2T THREAD CONTROLLER SPRING
22116411 1 | &5 FY 25 (81 THREAD CONTROLLER SPRING (FRONT)
23110694 2 | Z&m THREAD CONTROLLER DISC
24 140462 1 | ZEMtEDHRL SCREW 3/32X56 L=13.2
25116413 1T | ZEM7 v vy —<XK) WASHER (LARGE)
26116414 1 | ZEMT YL v—<AUh) WASHER (SMALL)
2716419 1 | RTY VT HN— THREAD CONTROLLER SPRING (FRONT) COVER
2818103 1 | RTY)2GAN—1EH1a L[ SCREW 11/64X40 L=3.5
2916418 1 | RTY VRGNS — THREAD CONTROLLER STUD COLLAR
3019534 1 |B—=Ly bkFvk THUMB NUT  7/32X32
31 (8103 2 | 2TV JREAT—1EHRL| SCREW 11/64X40 L=3.5
32 140452C 1 | A+F4 (#8) TENSION BRACKET COMP.
3310720 1 | RPBHEY THREAD RELEASE PLATE ROD
3415007 1 | fal SCREW 9/64X40 L=10
35 |4221 1| BSHEA OIL WICK RETAINER
36 (10690 1 | RV %= THREAD CONTROLLER SPRING STOP
3718100 1 | 4l SCREW 9/64X40 L=6.5
38 (34042-TA| 1 | RFAF4H THREAD GUIDE
3911142 1 | 9yiv— WASHER
40 |10545 1 | 2l SCREW 11/64X32 L=14
41 (11006 2 | EiR&kE ARM TOP COVER THREAD GUIDE
42 [13076-02| 2 | +wk NUT 7/32X32
43 (10682 1 | @AEN(E) THREAD GUIDE (UPPER)
44 (19510 2 | 2l SCREW 9/64X40 L=6.5
45(10759-A | 1 | @HREN(T) THREAD GUIDE (LOWER)
46 110760 1 | @R#ETILE OIL FELT

14




BREIFE&R
KNEELIFTER MECANISM

23 <
Y]




BRE TR
KNEELIFTER MECANISM

HaES | A o
No. PARTS No.| QTv T % DESCRIPTION
1 148002 1 | R—X MACHINE BASE
2 48007 1 | R E (e KNEE LIFTER ROCK SHAFT
3 140975 1 | RETEhS— KNEE LIFTER ROCK SHAFT COLLAR
4 117098 1 | RLiFEhh>—IE SCREW M6X1 L=8
5 |48016 2 |REITFESDFE KNEE LIFTER ROCK SHAFT HUB
6 |27181 2 |1EHHRL SCREW M8X1.25 L=20
7 27180 2 | kDL SCREW M8X1.25 L=16
8 |36425-A | 1 |BRLEFFo K/L/R/SHAFT LIFTING ARM
9 37313 1 |BELEIFTats SCREW SM5/16X18 L=16
10 |1773 2 | REFTFaAERL SCREW SM15/64X28 L=30
11 |101520 2 | REFTFafAEHR LT YR NUT SM15/64X28
12 134800 1 | BREFRT)Y SPRING
13 |28068 1 | RTY2T A bwss—IE SCREW M5X0.8 L=20
14 140971 1 | AL KNEE LIFTER ROCK ARM
15 31021 1 | REFRE#ERl SCREW M6X1 L=16
16 |34802 1 | R E(FEhIE HER REETAINING RING
17 |36428 1 | EOEwT Y v— WASHER T=0.3
18 |6384 1 | Zvo8NTERRL HINGE SCREW
19 125675-01| 1 |<&Y (235mm) CHAIN (235MM)
20 |25675-02| 1 |SHv WITH FOOK
21 48009 1 | BRE(TEh (A) KNEE LIFTER ROCK SHAFT(A)
22 124098C 1 | R FHtEh (B KNEE LIFTER ROCK LEVER COMPLETE
23 |48009C 1 | R TEyh GEMB){TES) | KNEE LIFTER KNEE PLATE COMPLETE(ACCESSORIES)
24 140977 1 | Zvo#+HRL SCREW

16




NIV —F
BELT GUARD

17



NIV —FR

BELT GUARD
n 0 = Py

No. P‘i‘;‘f;\i_ gﬁlﬁ T £ DESCRIPTION
1 148020 1 | NILMH—F (45:48) BELT GUARD COMPLETE
2 148020-01 1 | RILMAH—FA BELT GUARD A

3 148020-02 1 | RJLH—FB BELT GUARD B

4 128138 4 | N)LhAH—FRIKLE SCREW M6X1 L=10

5 110599 4 | RILMA—FHRIAKIET Y v— WASHER

6 |37288 1 | RJLMA—FLIE SCREW M4X0.7 L=5

7 113760-02 1 | RILMA—R(ER) BELT GUARD (REAR)

8 |15081 2 | NILMAH—FER)AKRHL WOOD SCREW

9 11142 2 | NILMH—=FER) Ty v — WASHER

1011830 1 |w=szht THUMB SCREW

11 |13760-03 1 | RLEH—REBIR BELT GUARD REAR COVER
12 130046 2 | #HEhRLE SCREW M4X0.7 L=4

18




/&
ACCESSORIES

24 25 26 27 28

19



/& fm

ACCESSORIES
HaES | A o
No. PARTS No | QTY AR DESCRIPTION
1 |25649C 1 | FSA/ —4 540 SCREW DRIVER COMPLETE
6 8124 1 |EZ—J)LH/N—(K) MACHINE COVER (LARGE)
7 |8132-A 1 | EBRmE ACCESSORIES PACK
8 |8125 1 |iHEL OILER
9 11193 1 |# OIL
10 [NO122 6 |£t DPX17 #22 NEEDLE DPX17 #22
11 | 15041 12 |7/RE> BOBBIN
12 [15101 1 | %R&Etwyhk BOBBIN WINDER COMPLETE
13 |17037 1 |Hz OIL PAN
14 |48002 1 | R—X MACHINE BASE
15 13436 1 | BED HINGE
16 | 13440 8 |HEFEILEHHL SCREW M6X1 L=12
17 | 13006 1 |8 BED CLAMP
18 [19403 1 |#BiEHRL SCREW 1/4X28 L=5.4
19 [13388-A | 1 |##ARI)LE SCREW M6X1 L=20
20 | 13008 1 | Tyiv— WASHER
21 |13096 4 |M/Mal SCREW 5/16X18 L=75
22 |113096-N | 4 |F+vk NUT 5/16X18
23 |13096-W | 4 |Tvv— WASHER
24 (10747 1 |RALVF1/16 HEXAGONAL WRENCH 1/16
25 | 19457 1 | /RALVF 2.5mm HEXAGONAL WRENCH 2.5MM
26 | 19458 1 |7RALYTF 3mm HEXAGONAL WRENCH 3MM
27 | 19459 1 | R"ALUF 4mm HEXAGONAL WRENCH 4MM
28 | 1871 1 | RALVF 6mm HEXAGONAL WRENCH 6MM
29 |19462 1 | AHRLF 10X11 DOUBLE HEAD WRENCH 10X11
30 |4202 1 | R/84 9x8 SPANNER 9X8
31 |25675-01| 1 |<&VY (235) CHAIN 235MM
32 |25675 2 |sHhv CHAIN WITH HOOK
33 |48009C 1 |BRETEyE AR KNEE LIFTER ASSY
34 117529 1 | BRHEBXAE SYNCHRONIZER SUPPORT ROD
35 |37102 2 |REBRZAETVE NUT M6X1
36 |10947 1 | RITEY+ THREAD UNWINDER COMPLETE
37 11196 1 |Evtyk TWEEZERS

20




BERZ LIFER (FTay)
AUTOMATIC FOOT LIFTER MECHANISM (OPTION)

2
S e
. O
3
& e
14 <
|
F
/-——"41/
/::/56- _"_:./'
L&,

21



BEIRA LITREMR (AT aY)
AUTOMATIC FOOT LIFTER MECHANISM (OPTION)

Bk

R = = =
No. Pﬂ‘s'f’@_ B & 2 DESCRIPTION
1 148015 1 |BERALEFIT7IULS FOOT LIFTER CYLINDER
2 160192-02| 1 |EBBE#HFIILAK JOINT (ELBOW), M5
3 |60121 1 |T7F21—T(850L) AIR TUBE, 4X2.5X850
4 |60123-03| 1 |HaAL>Y SILENCER M5
5 |48014 1 |PVETS5yk FOOT LIFTER CYLINDER BRACKET
6 |28031 2 [PV ETSrybiEHRl SCREW M6X1 L=14
7 (10599 2 |55 ykiEdHRLT v v— WASHER
9 (28031 2 |T7VIUFIEHRLC SCREW M6X1 L=14
10|10599 2 |T7IIUFIEHRLET Yy y—| WASHER
1148017 1 |FLS) 5 —E FL CYLINDER ARM
12 |48018 1 |FL oA —RBital SCREW M6X1 L=25
13130804 2 |ZWFyoILFubk NUT, M6
14 |48019C 1 B2 LEFUFER) FOOT LIFTER CYLINDER COMP.

22




ZEER FTvavy)

AIR PRESSER MECHANISM (OPTION)

23



ZEERFR (FTvav)

AIR PRESSER MECHANISM (OPTION)

HMeES | EHR o
No. PARTS No.| QTv h % DESCRIPTION
1 130720-01| 1 | EHEF (24V) SOLENOID VALVE (24V) (BODY)
2 | 18461 2 | K4l WOOD SCREW
3 139374 1 |BEEE€E(X—H) JOINT (STRAIGHT 4-1/8)
4 [30720-03| 1 | 754 PLUG
5 160121 1 | T7—F2—7 (850L) TUBE 4 X 2.5 L=850
6 | 70567 1 |BEEEE(TILR) JOINT (ELBOW 6-1/8)
7 | 18458 2 | ALY — SILENCER
8 130727 1 |LF¥aL—42 REGULATOR
9 |30733 1 | EAE PRESSURE GAUGE
10130728 1 | L¥aL—4T345 vk REGULATOR BRACKET
11130729 2 | IS ybkiEdHRL SCREW M6X1 L=12
12110599 2 | Fovr— PLAIN WASHER
13130730 2 | vk M6 NUT M6X1
14128578 2 |BIYDTvv— SPRING WASHER
1530744 1 |BEEEE(=yTIL) NIPPLE
16 | 70566 1 |BEEEE(X—M) JOINT (STRAIGHT 6-1/8)
17 |28284 1 | ZT7F2—7 TUBE 6 X 4 L=700
18130747-A | 1 |5 —TIL (24%) CABLE (2X0.5 L=450)
19130185 1 | 3943 (6P) CONNECTOR (6P)
20|30186 2 | aRvBEY PIN CONTACT
21]30151 1 | ax93H/3— (6P) CONNECTOR COVER (6P)
22 130727C 1 | Z4)L3—LFaL—%Fh) FILTER REGULATOR COMP.
23 [30720-01C2| 1 | BHENERHFGEE) ¢4 SOLENOID VALVE COMP.

24




T8

GAUGE PARTS

&g gtk ‘Y &tk (Ralft) Rz (FaCA)
NEEDLE CLAMP WITH| VIBRATING PRESSER
GAUGE SIZE THROAT PLATE FEED DOG SCREW FOOT WITH SCREW
- %
inch mm I @
*1/8 | 3.2 13650 13651 25670-01 10282C
1/4 | 6.4 13652 13653 25670-04 10285C
5/16| 7.9 13688 13689 25670-05 10286C
3/8 | 9.5 13654 13655 25670-06 10287C
1/2 [ 12.7 13656 13657 25670-08 10289C
] SRz T4 H—H—F #=_#R/SLIDE PLATE
GAUGE sizE | T Ra ORESSER | FINGER GUARD % /LEFT % /RIGHT
inch | mm i - i 'l
*1/8 | 3.2 10182 10937-01 13658 13659
1/4 | 6.4 10185 10937-01 13660 13661
5/16| 7.9 10186 10937-02 13694 13695
3/8 | 9.5 10187 10937-02 13662 13663
1/2 [ 12.7 10189 10937-04 13664 13665
&g =L#RZEWN(X) /GUIDE PLATE (LEFT) E=LHRZERN (F)/GUIDE PLATE (RIGHT)
B1/FRONT #/REAR BT/FRONT #/REAR
GAUGE SIZE
_.--'"/. _.--'"/H
inch mm /@7// %
*1/8 3.2 13666 13667 13668 13669
1/4 | 6.4 13670 13671 13672 13673
5/16| 7.9 13696 13697 13698 13699
3/8 | 9.5 13674 13675 13676 13677
1/2 [ 12.7 13678 13679 13680 13681

x $FRIESC S / OPTION AT EXTRA COST

25




< MEMO >



< MEMO >



< MEMO >



SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E—mail: exsales@seiko—sewing.co.jp

https://www.seiko—sewing.co jp/en

T273-0018 FEE B tETh R ET2-13-6 -f a

TEL: 047-420-3561

FAX: 047-420-3560 [=]3

E-mail: eigyo@seiko—sewing.co.jp https://www.seiko—sewing.cojp/

Parts No. PB67700 (0125)
Rev. 2.7



